25 5 FUEL TANK RECOVERY

FUEL TANK

9_M5719_10_0_0

Agroplus 60 -> 2001

Section: ENGINE Ref: 01.00.0
PARTS SET - ENGINE MOUNTING

Fig. P/n QTY Name

Notes:

[Agroplus 60]

3 2.1561.007.0 5 copper gasket 14,8x22.2

4 0.013.6807.3 1 tube

5 2.6851.001.0 4 clamp @ 16/25

7 0.013.6809.3/10 1 tube

8 2.4319.230.0 1 fuel filter
COMPONENT PARTS SEE COMPONENTS LIST
@& 2.4319.230.0

9 2.3332.004.1 1 pipe union m 14 p.1.5

10 0.012.6449.0 tube

11 0.013.6796.3/20 1 tube

12 2.4119.163.0 1 belt mm 10.7x1500

13 2.0112.309.2 4 screw m 10 p.1.5 x 25

14 2.1310.006.2 2 flat washer 10.5x21

15 2.1470.006.2 2 lock washer 10

18 2.1310.004.2 1 flat washer 8.4x17

19 2.1011.105.2 1 nutm 8 p.1.25

20 2.6839.063.0 1 clamp @ 50

21 2.1011.106.2 2 nutm 10 p.1.5

22 0.010.5692.3/20 1 support

25 0.013.6695.3/10 1 tube

26 2.3339.723.2 1 pipe fitting m 14 p.1.5

27 0.010.6230.0/10 1 plug

28 0.013.6697.3 1 bracket

29 2.1011.103.2 2 nutm 6 p.1

30 2.1470.002.2 1 lock washer 6

31 2.0114.013.2 1 screw m 6 p.1 x 35

32 0.154.6377.0 1 terminal

33 0.013.7940.3 1 tube

1/1



Agroplus 60 -> 2001
Section: ENGINE Ref: 01.00.3
SIDE EXHAUST SILENCER

Fig. P/n QTY Name

Notes:
[Agroplus 60]

1 0.010.5595.4/30 1 silencer

2 2.1019.033.0 4 special nut m 8 p.1

3 2.1474.009.2 4 spring washer 8

4 2.0432.007.2 4 stud bolt m 8 p.1.25 / p.1 x 30
5 0.010.6089.0 1 gasket

9_68356_00_0_0




Agroplus 60 -> 2001

Section: ENGINE Ref: 01.00.5
REAR EXHAUST SILENCER
Fig. P/n QTY Name
Notes:
2 [Agroplus 60]
4 ‘ 3 1 0.010.6076.3 1 exhaust pipe

2 0.007.1440.0 1 clamp

f 3 0.007.1441.0/10 1 u bolt
4 2.1474.009.2 2 spring washer 8
5 2.1011.105.2 2 nutm 8 p.1.25
11 0.012.6653.2 1 fascia
12 2.1011.105.2 1 nutm 8 p.1.25
13 2.1310.004.2 1 flat washer 8.4x17
14 2.1470.004.2 1 lock washer 8
15 2.0122.209.2 1 screw m 8 p.1 x 25

9_68456 01_0_0




Section: ENGINE
EXHAUST SILENCER

Agroplus 60 -> 2001

Ref: 01.00.6

Fig.

P/n

QTY Name

Notes:
[Agroplus 60]

[USIN N

21
22

23

24

25

26

27

30
30.4
30.7
30.8
30.9
30.11
30.12
30.13
30.14
30.15
30.16
30.17
30.18
30.19
30.28

0.007.1441.0/10
0.007.1440.0
2.1474.009.2
2.1011.105.2
0.010.8824.0
2.1310.010.2
2.1470.009.2
2.0112.613.2
2.0112.309.2
2.1310.006.2
2.1470.006.2
2.1011.106.2
0.011.9143.4
2.1011.105.2
2.6999.064.6
2.1470.002.2
2.1310.002.2
2.0112.003.2
0.010.8830.0
0.010.8831.0
0.010.8826.0
2.1549.391.2
0.010.8827.0
2.0112.215.2
2.1310.004.2
2.1470.004.2
0.000.0000.1

RN — N — = = 0000 00 00 N — = = N = = NN — —

u bolt

clamp

spring washer 8
nutm 8 p.1.25
bracket

flat washer 17x30
lock washer 16

screw m 16 p.2x35
screw m 10 p.1.5 x 25
flat washer 10.5x21
lock washer 10

nutm 10 p.1.5
exhaust pipe

nutm 8 p.1.25

special nut m 6

lock washer 6

flat washer 6.4x12.5
screw m 6 p.1 x 12
shield

shield

anti-vibration mounting
spacer 8.4x12x25
small plate

screw m 8 p.1.25 x 40
flat washer 8.4x17
lock washer 8

cannot be supplied

1/1



2_4319_230_0

Agroplus 60 -> 2001
Section: ENGINE

Ref: 2.4319.230.0

FUEL FILTER PARTS

Fig. P/n QTY Name

1 2.4319.230.0 1 fuel filter

2 0.009.4687.2 1 washer

3 0.000.0000.1 cannot be supplied
4 0.009.4687.0 1 fuel filter element
5 0.009.4687.1 1 screw

1/1



Agroplus 60 -> 2001

Section: ENGINE Ref: 01.01.0
LOCK

Fig. P/n QTY Name

Notes:

[Agroplus 60]

Engine serial number:

8684361 8691058 8691059 8691060 8691061 8691062 8717638 8717639 8717640 8717641 8717642 8717643 8717644
8717645 8717646 8717647 8718596 8718597 8718598 8718599 8718600 8730056 8730057 8730058 8730059 8730060
8730061 8730062 8730063 8730064 8730065 8732742 8732743 8732744 8732745 8732746 8733671 8733672 8733673

8733674 8733675
| 01236291 | plug
ool |© WITH ITEM ...
(2)
2 01236290 | oil seal

1
e (5
R At 3 PR
”‘('ﬁ O e \}lgln

i Y. "
g 2R ¥ 1 oy
4

1/1



Agroplus 60 -> 2001
Section: ENGINE Ref: 01.01.1
BLEEDING TUBE

Fig. P/n QTY Name

Notes:
[Agroplus 60]

Engine serial number:

8684361 8691058 8691059 8691060 8691061 8691062 8717638 8717639 8717640 8717641 8717642 8717643 8717644
8717645 8717646 8717647 8718596 8718597 8718598 8718599 8718600 8730056 8730057 8730058 8730059 8730060
8730061 8730062 8730063 8730064 8730065 8732742 8732743 8732744 8732745 8732746 8733671 8733672 8733673
8733674 8733675

1 02101811 1 tube
2 02239072 1 fan
3 01016120 1 compound 1 kg

H 000699-DEUTZ DW 47- 310 ML

1/1



Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/deutz-fahr-agroplus-60-tractor-parts-catalogue-manual-instant-download-sn-2001-and-up/



